

## JLMJ CONSULTING

NACE # 18375

Subject: Pull Tests on H<sub>2</sub>Poxy-A

Date conducted: 04/05/2020

Steel plate was sandblasted first  
H<sub>2</sub>PoxyA applied @ 8 to 10 mils DFT  
Coat cured according to manufacture spec  
Pull Tabs applied and allowed to cure for 3 days

### PULL RESULTS:

- 1000 lbs +/- 7 mpa +
- 990 lbs / 693 mpa
- 1000 lbs + /7 mpa +

Light glue

- 623 lbs / 4 mpa
- 629 lbs/ 4 mpa

Pull test results on 10 mils of H<sub>2</sub>Poxy A with white TIO<sup>2</sup> - Results in pounds (lbs)

- 14 days: over 1000 lbs
- 8 days: 910 lbs
- 4 days: 857 lbs
- 11 days: 1000 lbs
- 5 days: 884 lbs
- 9 days: 970 lbs
- 2 days: 825 lbs

John Leroy Mack Jr.

NACE # 18375

A handwritten signature in black ink, appearing to read "John Leroy Mack Jr.", written in a cursive style.